KRR Universitat Stuttgart

Auslandsorientierter Studiengang

W asserwirtschaft

Master of Science Program

O e Water Resources Engineering and

Master’s Thesis:

Management - WAREM

Auditing Water Resources for Application to
Water-Sensitive Urban Design - A Case Study
in the Lima (Perti) Metropolitan Area

submitted by:

Kara Jean McElhinney

Date: July 6, 2012

Examinors & Supervisors:

Prof. Dr.-Ing. Heidrun Steinmetz
Dipl.-Ing. RBM Carsten Meyer

Institut fiir Siedlungswasserbau, Wassergiite-
und Abfallwirtschaft

Lehrstuhl fiir Siedlungswasserwirtschaft

und Wasserrecycling

Bandtéle 2

D-70569 Stuttgart

Prof. Dipl.-Ing. Antje Stokman
Dipl.-Ing. Eva Nemcova

Institut fiir Landschaftsplanung
[...]
population, most living in central neighborhoods, through connections inside or just
outside the home (Figure 1.3). [42] Peripheral neighborhoods are serviced by water
delivery trucks, less than half of which are operated by SEDAPAL [25]; the balance
are privately owned and operated. [109]

In recent years, the consequences of rapid, generally undirected population growth
have put strain on local water resources and their distribution in Lima Metropolitana.
The metropolitan area’s growth since the first half of the 20th century has been
fast: its population increased about 14 times between 1940 and 2010. [126] Large
peripheral areas stretching into the hills north, south and east of central Lima were
informally settled via rural-urban migration at the beginning of this period (Figure
1.4). Unable to provide housing alternatives, authorities first tolerated and then gave
their support to the improvement and extension of these peri-urban neighborhoods,
setting a precedent for low-density growth and establishing a general philosophy
towards urban settlement of “first build, then legalize and integrate”. The political
strife and economical insecurities which Peru faced in the 1980s and early 1990s led to
an increase in the influx of immigrants to Lima [80]; the already long-standing housing
shortage forced their settlement in undeveloped areas further and further from the
historical urban center. [25] Lima’s most recent metropolitan development plan was



1.1 Lima’s challenges to the management of water resources and the provision
of green space 4

12°30'0"S
12°30'0"S

INSTITUTO METROPOLITANO DE
PLANIFICACION

LIMA METROPOLITANA

e

RED PUBLICA DE ABASTECIMIENTO
DE AGUA POTABLE

PROYECCION DATUM Fecnn et

escau

300000 | UTH Dotum Evpsolds WGBS FesreRo 12

FuenTe: Eusoracion 13
seonpaL EaupoTECHICO

Figure 1.3: Lima’s piped potable water distribution network serves roughly 80% of
the population with connections inside or outside the home [109]; shown here are
Lima’s two water production facilities (and a third which is under construction) with
their average discharge rates, as well as the extent of the distribution network with
corresponding pipe diameters.



1.1 Lima’s challenges to the management of water resources and the provision
of green space 5

Figure 1.4: Informal settlement stretching into the hills south of downtown Lima in
the District of Villa Maria del Triunfo.

developed for the period from 1990-2010, and though it has been temporarily renewed
each year since then, the city has no current legal instrument to discourage low-density
growth. [12], [126] As of 2010, Lima Metropolitana had the same population density
as Stuttgart (roughly 3,000 inh/km?), but almost 15 times the number of inhabitants
(living in an area 15 times as large). [101], [109]

Understandably, water delivery infrastructure in the metropolitan area has not been
able to keep up with rapid, low-density population growth and currently serves only
80% of inhabitants, despite almost continuous efforts by SEDAPAL since 1980 to
provide complete coverage. [25], [109] Further, years of under-financing and poor
management of public utilities have resulted in a distribution network which exhibits
losses estimated at 35-40% [98], half of which can be attributed to illegal connections.
[20] With network losses, average daily per capita water usage in Lima is estimated at
250 L. [19], [109] The roughly 20% of Lima Metropolitana’s inhabitants which are not
connected to the piped distribution network and therefore depend on potable water
delivered by truck are often the poorest residents living in the most peripheral and
hard-to-reach areas (Figure 1.5). The majority of water deliveries made by truck are
handled by private companies; deliveries are often infrequent and no mechanism exists
for controlling the source or quality of delivered water or the proper maintenance
of truck water tanks. Further, potable water delivered by truck can cost up to 9
times more than water delivered via the city’s piped distribution network. [109] The



1.1 Lima’s challenges to the management of water resources and the provision
of green space 6

(a) Water delivery truck in Chuquitanta (b) Filling water cisterns in Lima
[photo: Independencial

Figure 1.5: In peripheral and hard-to-reach neighborhoods in Lima, (a) water is deliv-
ered by truck and (b) stored in metal or plastic cisterns.

deficiencies in Lima’s municipal water supply service and the high cost of water in
peripheral communities have led to a profusion of illegal groundwater wells; 1,733
unlicensed wells were counted in 2009. Though SEDAPAL ensures that it does not
over-exploit its own well network by maintaining extraction rates which are under the
maximum allowable and allowing wells time to recover (and even goes so far as to
claim that groundwater tables are rising), without more investigation no one can be
sure of the consequences that unregulated illegal groundwater wells will have on the
long-term sustainability of Lima’s subsurface water resources. [23]

Climate change is also negatively impacting Lima’s water resources. The metropolitan
area’s three rivers are fed by glacial meltwater which is stored and managed in
a network of upstream reservoirs. Global warming has caused the mass of all
Andean glaciers to shrink by 20% since 1970 and is also responsible for reduced
precipitation in Pertd’s mountainous regions. Both of these factors have contributed
to a reduction in upstream reservoir volumes which has led not only to concerns
about downstream water availability, but also to conflict with electricity providers
who utilize upstream waters for hydropower production. 80% of Pertd’s electricity is
currently generated using hydropower, and as populations in Lima and other urban
centers continue to increase while mountain reservoir volumes decrease, arguments
about whether to optimize water resources management for hydropower production
or for drinking and irrigation water provision will surely intensify. [109] It is also
worth mentioning that the strong link between the availability of water resources in
Pertd and the country’s capacity for energy production would effectively rule out a
seawater desalination plant for the production of potable water in Lima because of
the high energy consumption and operational costs associated with this type of facility.



1.1 Lima’s challenges to the management of water resources and the provision
of green space 7

60w

8685000

12:00°s

8670000

8655000

8640000

122005
I

8625000

Sistema Primario de Alcantarillado
Tuberias Primarias de Alcantarilado

Plantas de Tratamiento de Agua Residual
@ Laguna de Oxidacion
O Laguna Aireada
@  Lodos Activados
@  Anaerobio-Laguna Aireada
@ Filtro Percolador

Areas de Drenaje de Alcantarillado * i ot lL&Q

= INSTITUTO METROPOLITANO DE
pncon PLANIFICACION
I centenario

I colector Nro. 6 LIMA METROPOLITANA
B comas

[ costanero o
I Fuene Piecra MAPA DE ALCANTARILLADO
I sanJuan

S Fo— -
= o
—n R S

FuenTe: ELABoRACON 04
Eaupo TECNICO

SEDAPAL

8510000

12240v°s
I
120400°

8595000
595000

S % [T 3
‘ ¢l . bl
255000 270000 T 285000 300000 315000 T 330000

7o 500w

Figure 1.6: Lima’s piped sewage infrastructure serves roughly 85% of the population
[42]; shown here are the extent of the sewerage pipe network, the locations of 18 of
Lima’s 41 sewage treatment facilities and their types, and the different drainage basins
for which the city provides sewerage service.



1.1 Lima’s challenges to the management of water resources and the provision
of green space 8

Table 1.2: Wastewater Treatment Technologies used in Lima [75]

Percentage of

Number Total Collected
Treatment Technology of
Facilities Wastewater
Treated
Facultative Lagoons 10 4.6
Aerated Lagoons 5 2.2
Aerated Lagoons w/Sedimentation & Polishing 3 44.2
Anaerobic Lagoons w/Aeration & Polishing 3 29.1
Anaerobic Reactors & Facultative Lagoons 2 2.5
Activated Sludge 14 16.9
Trickling Filters 2 0.3
Constructed Wetlands 2 0.1

Wastewater management presents another challenge in Lima. As with its piped
water distribution network, SEDAPAL has had difficulty expanding its sewerage
network rapidly enough to accommodate urban growth and only roughly 85% of the
metropolitan area’s households are connected to the sewage collection network (Figure
1.6). [42] Wastewater treatment facilities in Lima Metropolitana have also not kept
pace; currently only 16-17% of the 18,850 L/s of wastewater collected by SEDAPAL
receives any form of treatment at all, while the balance is discharged untreated into
the Pacific Ocean. [75], [114] However, the metropolitan area is taking steps towards
some form of treatment for 100% of its wastewater. The first of these is Taboada, a
large central wastewater treatment plant (WWTP) under construction in Lima which
will begin operation in August to process an additional 57% of the city’s wastewater.
Noteworthy however is that because more advanced treatment of such a large quantity
of collected wastewater has been deemed too costly, the new plant will provide only
primary wastewater treatment (removal of sand, oil and grease) before discharging
collected waters to the sea. [61], [75]

Lima Metropolitana currently has 41 facilities for treatment of the 16-17% of domestic
wastewater collected by SEDAPAL: 19 are operated by SEDAPAL, 14 by various
municipal governments, 5 by private enterprises, 2 by the Ministry of Defense and 1 by
a public university. Almost 83% of the wastewater currently collected for treatment is
treated using facultative, aerobic, or anaerobic lagoons with or without complimentary
treatment steps; for example, 44% is handled at 3 facilities which utilize aerated
lagoons with sedimentation and polishing steps while an additional 29% is treated at
3 facilities which use anaerobic lagoons with aeration and polishing steps (Table 1.2).
The most primitive treatment technology utilized in Lima is the facultative lagoon,



1.1 Lima’s challenges to the management of water resources and the provision
of green space 9

employed by 10 facilities handling just under 5% of collected wastewater which is to
undergo treatment. This technology was the first implemented in Lima for wastewater
treatment and is therefore frequently encountered, though many of the facilities which
originally utilized facultative lagoons have been upgraded to anaerobic or aerated
systems. 2.2% of collected wastewater is treated in aerated lagoons, and 2.5% in
anaerobic reactors & facultative lagoons. Just under 17% of the wastewater collected
by SEDAPAL for treatment is handled in 14 facilities which utilize activated sludge
technology, and less than 0.5% is treated in 4 facilities employing trickling filters or
constructed wetlands. [75] Lima’s wastewater treatment plants generally produce
low-quality effluents because many do not function as designed or are under-designed
for influent pollutant loads and types [114]; further, none of Lima’s plants are designed
to remove nutrients or chemical contaminants from wastewater. [75] The majority of
treatment plants in Lima receive influents in quantities or with biochemical oxygen
demands (BOD) or organic loads higher than those which they were designed to
handle. Influents often contain industrial or mining pollutants which facilities are
not equipped to remove. Though 27 of Lima’s plants were designed to include a
disinfection step at the end of the treatment process, in the majority of cases this step
is not in operation. For these reasons, although all of Lima Metropolitana’s treatment
facilities (with the exception of the 2 plants which employ trickling filters) provide
some form of secondary treatment, achieved treatment efficiencies are frequently inade-
quate for the safe discharge of effluent into surface waters or for its use in irrigation. [75]

Another difficulty faced by Lima Metropolitana is the provision of an amount of ur-
ban green space sufficient for its population. The World Health Organization (WHO)
recommends that cities maintain an average of 9 m? of green space per person; for
a population of 9 million, meeting this recommendation would require 8,100 hectares
of green space. However, it is estimated that Lima Metropolitana has just over 2,000
hectares of green space and on average only about 2.4 m? of green space per capita. [75]
Un-built spaces in Lima are in peril. Especially in the absence of a valid and current
urban plan, there is pressure on authorities to allocate undeveloped and agricultural ar-
eas for residential and industrial development. These zoning types are considered more
urgently needed and economically fruitful than recreational space, which is typically
not assigned much financial or other value. [16], [58] In areas which are already used as
recreational space or for which parks are planned, green space development is generally
seen as needing to be just that — green — and expensive, limited potable water sup-
plies are widely used for the irrigation of grass and other water-needy park plantings
(Figure 1.7). [84], [89] In order to discourage the use of potable water for irrigation,
in 2010 the Peruvian government passed minsterial resolution 176-2010-VIVIENDA:
“Aprueban Lineamientos de Politica para la promocién del tratamiento para el reuso
de las aguas residuales domésticas y municipales en el riego de areas verdes urbanas y
periurbanas” (English: “Approval of policy guidelines for the promotion of treatment of
domestic and municipal wastewater for reuse in the irrigation of urban and peri-urban



1.2 Water-sensitive urban design 10

Figure 1.7: Expensive and limited potable water supplies are often used to irrigate
green spaces in arid Lima, like this public area in the District of Punta Hermosa.

green areas”) which effectively legalized the use of treated wastewater for irrigation.
[45] Though they do not specify the extent to which wastewater should be treated
for reuse in irrigation, the guidelines propose the development of quality standards for
domestic and municipal wastewater reused in irrigation and the updating of legisla-
tion related to the various treatment technologies which might be implemented for this
purpose. [68] In 2011, Perd’s Superintendencia Nacional de Servicios de Saneamiento
(English: National Superintendence of Sanitation Services) (SUNASS) proposed that
municipalities begin to pay market rates for potable water used in green space irriga-
tion instead of government-subsidized tariffs, and encouraged Peruvian mayors to seek
financing for the construction of treatment facilities for municipal wastewater which
could be reused in irrigation. [50] Despite this encouragement, the construction and
proper maintenance of decentralized treatment plants for irrigation of urban green
spaces remains financially cumbersome for municipalities, and irrigation of these areas
with potable water continues. [18]

1.2 Water-sensitive urban design

Lima’s challenges to potable water supply and distribution, wastewater collection and
treatment, and the provision and maintenance of green space have been brought on by
a variety of natural (ex., arid climate; poor surface water distribution) and man-made
(ex., fast, informal, low-density population growth; climate change) stressors. The



1.2 Water-sensitive urban design 11

development of lasting and effective solutions to the complex problems which Lima
faces requires a change in the fundamental way water is managed within the urban
environment, with a renewed focus on sustainability and integration. One tool which
can be implemented to support a new approach to urban water management is
water-sensitive urban design (WSUD). WSUD is a departure from the traditional
design paradigm which tends to uphold negative perceptions of urban water as a
vector for disease, a means for transporting waste, or a source of inconvenience or
annoyance. While the conventional “out of sight, out of mind” approach hides urban
water and the infrastructure that carries or constrains it until water comes out of a